

Review

The role of disease-modifying antirheumatic drugs in the treatment of giant cell arteritis

D.M. Nuenninghoff, E.L. Matteson

Division of Rheumatology, Mayo Clinic,
Rochester, Minnesota

Dirk M. Nuenninghoff, MD, MS (Present
affiliation: Consultant in Rheumatology,
Dean Clinic, Madison, Wisconsin);

Eric L. Matteson, MD, MPH, Professor
of Medicine, Mayo Clinic and Mayo
Graduate School of Medicine.

Please address correspondence to:

Dirk M. Nuenninghoff, MD, MS,
Dean Clinic, 1313 Fish Hatchery Road,
Madison, Wisconsin 53715, USA.

E-mail address: nuenninghoff.dirk@tds.net

Please address reprint requests to:

Prof. Eric L. Matteson, MD, MPH,
Mayo Clinic, 200 First Street SW,
Rochester, Minnesota 55905, USA.

E-mail address: Matteson.Eric@mayo.edu
Clin Exp Rheumatol 2003; 21 (Suppl. 32):
S29-S34.

© Copyright CLINICAL AND EXPERIMENTAL
RHEUMATOLOGY 2003.

Key words: Temporal arteritis,
antirheumatic agents, glucocorticoids,
methotrexate, azathioprine, antibodies,
recombinant proteins.

ABSTRACT

Giant cell arteritis (GCA) is a vasculitis of unknown etiology that affects medium-sized and large arteries, and is the most common form of vasculitis in populations of predominantly Northern European ancestry. If left untreated, GCA can lead to significant morbidity including blindness, stroke, aortic aneurysm and dissection, as well as large-artery stenosis. Glucocorticosteroids are in general very effective in the treatment of GCA. Treatment with high dose glucocorticosteroids is associated with considerable morbidity and for some, but not all patients is required for prolonged periods sometimes exceeding several years.

Numerous efforts have been made over the decades to optimize therapeutic outcomes and reduce the side effects of glucocorticosteroids by enlisting adjuvant and alternative therapies. This review focuses primarily on evidence from randomized controlled trials with the objective of efficacy assessment of the respective drugs and dosing regimens in the treatment of GCA. Various glucocorticosteroid dosing regimens including alternate-day dosing, disease-modifying therapies including methotrexate and azathioprine, and the prospect of using monoclonal anti-cytokine or anti-cytokine receptor antibodies in the treatment of GCA are addressed. Thus far, no disease-modifying antirheumatic drug therapy or alternative to daily glucocorticosteroid therapy has been found to be unequivocally effective in the treatment of GCA.

Introduction

Giant cell arteritis (GCA) is a vasculitis of unknown etiology that affects medium-sized and large arteries, and is one of the most common forms of idiopathic vascular inflammation. The incidence of GCA has been estimated to be

as high as 15-33 cases per year per 100,000 persons over the age of 50 years in population-based epidemiologic studies of populations with predominantly Northern European ancestry (1-5). Classic symptoms related to the involvement of cranial arteries are a new headache, jaw claudication and visual disturbance (6), with risk of blindness when untreated (7). Other complications of GCA include stroke (8), aortic aneurysm and dissection (9), as well as large-artery stenosis (10). Over the past 50 years, glucocorticosteroid therapy has remained standard treatment for GCA (11).

Daily glucocorticosteroid monotherapy

Patients with GCA are conventionally initially treated with high dose oral glucocorticosteroid therapy consisting of prednisone equivalent in doses of 40-60 mg per day, which in most patients leads to rapid resolution of symptoms (11). Although the glucocorticosteroid dose subsequently can usually be gradually reduced, there is a high rate of relapses, especially when the dose is too vigorously tapered (12). The required duration of glucocorticosteroid therapy in the treatment of GCA is highly variable. Some patients may only require therapy with glucocorticosteroids for several months. In most patients, however, glucocorticosteroid therapy is needed for one to three years, but in some patients has to be extended for much longer periods. Similarly, the glucocorticosteroid dose needed to achieve adequate control of disease activity varies between patients (13-15).

Lower daily dose glucocorticosteroid therapy has been advocated by some in the initial treatment of GCA (12,16), but appears to be insufficient in a high proportion of patients, with frequent

relapses and disease related complications (17).

Initial high dose glucocorticosteroid therapy with pulses of methylprednisolone for treatment of newly diagnosed GCA has been assessed in a retrospective study with a limited number of patients (n=15) and was generally well tolerated (18). The use of a single dose of intravenous methylprednisolone (240 mg) at the onset of therapy did not yield a significant glucocorticosteroid sparing effect in a large French randomized, multicenter, controlled phase III trial (19), which was not placebo-controlled and not blinded. A randomized, placebo-controlled, double-blinded trial comparing three daily pulses of 1000 mg of intravenous methylprednisolone to standard oral prednisone therapy at the initiation of treatment of newly diagnosed GCA is currently being conducted at Mayo Clinic. The primary outcome measure of this trial is the success rate of achieving disease control on a prednisone dose of 5 mg or less 34 weeks after trial entry. A possible rationale for use of high doses of glucocorticosteroids in the initial treatment of GCA is in part based on experiments in a human arteritis-SCID chimera mouse model, showing the need for extensive doses of glucocorticosteroids to effectively inhibit cytokine production in affected temporal arteries (20). This ongoing trial may determine the role of very high dose glucocorticosteroid use in the initial therapy of GCA.

Glucocorticosteroid-related side effects are common in patients on long-term glucocorticosteroid therapy and have a significant public health impact (21, 22). Consequently, there has long been interest in developing alternatives to daily glucocorticosteroid therapy of GCA which have a less severe side effect profile. These other treatment approaches have included the assessment of alternate-day glucocorticosteroid therapy as well as the addition of potential glucocorticosteroid sparing agents. The latter agents are conventionally called disease-modifying antirheumatic drugs, a term borrowed from the treatment of rheumatoid arthritis.

Alternatives to daily glucocorticosteroid monotherapy

Alternate-day glucocorticosteroid therapy

The landmark study of alternate-day prednisone therapy compared to conventional daily prednisone use was a randomized controlled clinical trial performed at Mayo Clinic in the mid 1970s by Hunder *et al.* (23). In this trial, 60 patients were randomized to one of three treatment arms of oral prednisone for newly diagnosed, biopsy-proven GCA. All patients were initially treated with 60 mg of prednisone divided into three daily doses orally for 5 days. In one treatment arm prednisone was then given at 90 mg every other day, while in the other arms prednisone was given as either a 45 mg once daily dose, or as 45 mg divided into three daily doses. Over the first one month of therapy, the alternate-day prednisone regimen was associated with treatment failure in 70% of the patients, compared to a failure rate of only 20% and 10% in the once daily and the three times daily prednisone regimens, respectively. Clear-cut differences between the groups were supported by laboratory measures of disease activity (erythrocyte sedimentation rate, hemoglobin), in addition to clinical measures of disease activity. This lack of efficacy of alternate-day glucocorticosteroid therapy was regrettable, as adverse effects of prednisone were considerably fewer with the alternate-day regimen, but frequent with the other two regimens. A limitation of this trial is that it was neither placebo-controlled, nor double-blinded. However, the striking difference between the treatment arms is difficult to explain solely on the basis of bias due to lack of placebo-control or double-blinding.

The possible role of alternate-day glucocorticosteroid therapy one month into treatment of GCA was assessed by Bengtsson *et al.* (24) in 27 patients with GCA, of whom only 17 had a biopsy diagnostic of the disease. Unlike in Hunder *et al.*'s study (23), once daily prednisolone was given for the first month, followed by a gradual transition to alternate-day therapy if disease activity was suppressed. The disease was

not sufficiently controlled in 33% of their patients on the alternate-day regimen due to clinical symptoms on the "days off". Of interest, in the first month of treatment daily prednisolone was fairly rapidly tapered from initially 40 mg once a day the first week to 25 mg the second week, 20 mg the third, and 15 mg the fourth week. In spite of this rather quick taper, the disease was not sufficiently controlled in only 3 out of 27 patients. In contrast to the study of Hunder *et al.*, this was an uncontrolled trial, a study design weaker than the controlled trial. The studies differed in that Bengtsson *et al.* evaluated the potential role of alternate-day glucocorticosteroid therapy begun one month after initial daily dose therapy, while Hunder *et al.* evaluated alternate-day therapy begun after only 5 days of daily glucocorticosteroid therapy. The finding of a lower rate of symptoms occurring on the "off days" in Bengtsson *et al.*'s trial compared to Hunder *et al.*'s trial (33% versus 70%) suggests a possible role for alternate-day glucocorticosteroid therapy at a later point in the treatment course of GCA. However, the role of alternate-day glucocorticosteroid therapy in maintenance treatment of GCA has not been further addressed in a well designed, randomized, placebo-controlled study.

Experience with potential disease-modifying antirheumatic drugs

Numerous drugs have been assessed for their potential disease-modifying activity in the treatment of GCA. Azathioprine was evaluated for its potential to reduce maintenance doses of glucocorticosteroids in the treatment of established GCA or polymyalgia rheumatica (mean disease duration of more than 2 years) in a double-blinded, placebo-controlled, one-year study by De Silva *et al.* (25). The authors enrolled 31 patients, of whom only 11 had biopsy-proven GCA. De Silva *et al.* did not indicate how many patients underwent an arterial biopsy. The majority of their patients appear to have had isolated polymyalgia rheumatica and not necessarily clinical giant cell arteritis, although this is not clearly stated. Patients had to be on stable

prednisolone doses of 5 mg/day or more for at least 3 months prior to enrollment in the trial, a dose that had been reduced to a minimum sufficient to control symptoms. A completer analysis of 10 out of 16 patients randomized to azathioprine at doses up to 150 mg daily, and 12 out of 15 patients randomized to placebo was performed. Six patients on azathioprine withdrew within the first 3 months because of side effects, compared to only 1 patient on placebo. In the completer analysis, a statistically significant difference in the maintenance prednisolone dose between both treatment arms favoring the azathioprine group was seen only after 52 weeks ($p < 0.05$), but not at any earlier point during the trial (after 12, 24, or 36 weeks). The clinical significance of this difference is questionable, given that after 52 weeks the mean prednisone dose was 1.9 ± 0.84 mg in the azathioprine group compared to 4.2 ± 0.58 mg in the placebo group. Although not specifically addressed, the cumulative prednisolone dose likely did not differ significantly between the groups.

There are several limitations to De Silva *et al.*'s study including the limited sample size, the small fraction (and absolute number) of patients with GCA, and the report of only the completer analysis in view of a high percentage of non-completers especially in the azathioprine group. Specific criteria for adjustment of the prednisolone doses on follow-up visits were not provided. These limitations in addition to the potential for an increased risk of lymphoproliferative disorders and other toxicities of azathioprine (26) probably explain why azathioprine has never been widely used as disease-modifying therapy in the treatment of GCA.

Use of dapsone (27-29) and cyclophosphamide (30) in the treatment of GCA has been the subject of case reports, but neither of these drugs has been assessed in a controlled clinical trial. These drugs have no demonstrated role in the treatment of GCA. Although cyclophosphamide has proven efficacy in the treatment of other life-threatening vasculitides, it has never gained an

established place in the treatment of GCA. This is due to the fact that, in general, GCA can be adequately managed with glucocorticosteroids alone and does not require therapy with an alkylating agent such as cyclophosphamide with its associated toxicities (bladder cancer, myelo- and lymphoproliferative diseases, cytopenias).

Methotrexate is the drug that has been most widely used and best studied for its potential disease-modifying and steroid sparing effect in the treatment of GCA. There have been 3 randomized, placebo-controlled, double-blinded trials assessing its efficacy in newly diagnosed GCA in the recent past (31-33). These studies have yielded conflicting results.

In the early 1990s a group from Madrid, Spain, conducted an uncontrolled pilot study of 11 patients with newly diagnosed biopsy-proven GCA, initiating methotrexate at 10 mg once weekly at the time of diagnosis and continuing this for at least 20 months, in addition to prednisone which was quickly tapered (34). The patients required a mean cumulative dose of prednisone of 3.4 ± 1.03 grams (average follow-up 31.5 months). Only 2 out of 9 patients who completed the trial sustained a relapse. Based on this experience, this same group of Jover *et al.* then proceeded with a 2-year randomized, double-blinded, placebo-controlled trial of methotrexate. A total of 42 patients with newly diagnosed GCA were randomized to receive either methotrexate at 10 mg once weekly or placebo in addition to a standardized rapid prednisone taper (31). There was a significant decrease in the cumulative prednisone dose in the methotrexate group compared to the placebo group [4187 ± 1529 mg vs. 5489 ± 1396 mg; mean difference 1302 mg (95% CI 350 to 2253 mg); $p < 0.009$]. The proportion of patients who experienced at least one relapse was significantly lower in the methotrexate group compared to the placebo group (45.0% vs. 84.2%; $p = 0.02$), as was the proportion of patients who experienced multiple relapses ($p = 0.004$). First relapses occurred somewhat later in the methotrexate group at a median of 25 weeks (25th

and 75th percentiles, 21 and 31.5 weeks) compared to the control group at 21 weeks (25th and 75th percentiles, 17 and 26.7 weeks), but the difference was not statistically significant ($p = 0.08$). Treatment had to be discontinued in 3 out of 21 patients in the methotrexate group due to methotrexate-related toxicity.

Although these results appear favorable for a clinically relevant disease-modifying effect of methotrexate in the treatment of GCA, this study had considerable limitations. The sample size was small. Only 15 out of 21 patients in the methotrexate group and 18 out of 21 patients in the placebo group completed treatment. The rapid prednisone tapering course, specifically at the lower doses by 2.5 mg every one week, was likely responsible for most of the relapses. Most relapses occurred after three months, when the prednisone dose was lowered to 10 mg/day per protocol. Conventionally, prednisone doses are much more slowly tapered below doses of 10 mg prednisone a day in the later course of treatment, a dose range that is associated with fewer side effects. A slower or later prednisone taper appears more likely to maintain disease control compared to a rapid or early taper. An aggressive glucocorticosteroid taper will likely be most useful in rigorously testing the hypothesis that methotrexate (or any other agent studied) can be used as a steroid sparing agent in the treatment of GCA. The occurrence of relapses after the prednisone dose was lowered to 10 mg suggests that methotrexate may have a glucocorticosteroid sparing role, mainly as these lower doses are reached. However, it is possible that the overall toxicity of methotrexate, which led to withdrawal of more than 10% of patients, outweighs the toxicity of low dose prednisone therapy that is tapered off more cautiously. Jover *et al.*'s study was unable to show differences in glucocorticosteroid related side effects between the two treatment groups, possibly due to the limited sample size.

While Jover *et al.* had a standard treatment protocol for tapering the prednisone dose in the event that no relapse occurred, there were only vague guide-

lines about how to adjust the prednisone dose in case of a relapse ["the dose of prednisone was increased to the minimum amount that controlled symptoms" (31)]. Thus, the frequency of a second relapse was difficult to interpret. Especially in view of the small sample size, variability in the interpretation of this guideline between study physicians may have introduced unknown bias.

The apparently favorable results for methotrexate as a glucocorticosteroid sparing agent in the Spanish studies were contradicted by two US studies (32,33). Spiera *et al.* (32) enrolled 21 patients into a randomized, double-blinded, placebo-controlled trial comparing methotrexate in addition to prednisone therapy in the treatment of newly diagnosed GCA to standard therapy with prednisone alone. This study had important limitations even beyond its small sample size with inherently limited power. There was no standardized protocol for prednisone therapy. Starting doses of prednisone equivalents ranged from 40 to 1000 mg a day. There was no requirement to follow a pre-defined tapering schedule, and there were no guidelines for prednisone therapy adjustments in the case of a relapse. Methotrexate was not initiated until the daily glucocorticosteroid dose was tapered down to 30 mg/day. The starting dose of methotrexate was low at only 7.5 mg a week, and only increased by 2.5 mg if a relapse occurred. Of 171 patients approached to participate in the study, only 21 were finally enrolled. The diagnosis of GCA was biopsy-proven in only 17 out of the 21 patients. The study was considerably underpowered, with only a 60% chance of detecting a difference in the cumulative prednisone dose of 30% or more. It was powered (at 92%) to detect a difference in the cumulative prednisone dose of 50% or more. It was unlikely that this expectation could be met, because of the late initiation of methotrexate and the low methotrexate doses used, and also in view of the results of previous studies on methotrexate use in GCA (34, 35). Because of these study design and conduct issues, conclusions from this study cannot be regarded as

definitive.

The largest randomized, placebo-controlled, double-blinded study of methotrexate use in the treatment of newly diagnosed GCA was a multicenter US study of 98 patients (33). A clear strength of this study by Hoffman *et al.* compared to that of Jover *et al.* was the larger sample size. A potential weakness of Hoffman *et al.*'s study was the use of alternate-day prednisone dosing. After the initial 4 weeks of daily prednisone, the alternate-day prednisone was tapered so that patients were taking 60 mg of prednisone on one day, alternating with no prednisone the next day by 3 months after trial entry. The alternate-day dosing scheme was initiated later than in Hunder *et al.*'s study (who started it 5 days after trial entry) (23). Hoffman *et al.* employed a higher glucocorticosteroid dose both in the first month of daily dosing and during the following months of alternate-day dosing than Bengtsson *et al.* (24). In our view, based on the evidence of the previous studies (23, 24), alternate-day prednisone therapy has no role in the treatment of GCA, even though the dosing schedule in Hoffman *et al.*'s trial differed from the previous studies. Treatment with prednisone within 3 weeks prior to trial entry was allowed, and it is unclear whether there were significant differences in the cumulative glucocorticosteroid doses prior to trial entry between the two treatment groups. This compares to the exclusion of patients taking prednisone in doses of more than 10 mg per day or the equivalent for more than 2 weeks prior to trial entry in Jover *et al.*'s study. The methotrexate dose used by Hoffman *et al.* was higher than in Jover *et al.*'s study, so that underdosing with methotrexate would less likely explain its apparent lack of efficacy.

The primary outcome measure in Hoffman *et al.*'s trial was the rate of relapses of GCA. The study was designed to detect a 50% reduction in relapses with a power of 80%. These researchers initially assumed a relapse rate in the placebo group of 30%, which later proved to be much higher at 60%. The higher than previously expected relapse rate may have been at least partially ex-

plained by the use of alternate-day prednisone therapy. A clear strength of this study was the well defined treatment protocol with exact guidelines for prednisone dosing, including dosing for relapse, in contrast to Jover *et al.*'s study. GCA was biopsy-proven in 83% of patients in the Hoffman *et al.* study compared to a required positive temporal artery biopsy in Jover *et al.*'s study, although the strict enrollment criteria make it unlikely that this had any effect on the study results.

Hoffman *et al.* analyzed their data at 6 months and 1 year after initiation of therapy, while Jover *et al.*'s study extended over 2 years. At 12 months they found that treatment failed in 57.5% of patients in the methotrexate group (95% CI 41.6 to 73.4%) compared to 77.3% in the placebo group (95% CI 61.9 to 92.8%; $p = 0.26$ by long-rank test). Treatment failure was defined as the occurrence of either two distinct disease relapses, or a relapse not responding to treatment with a prednisone dose 10 mg higher than the previously effective dose. Of patients in the methotrexate group, 74.8% experienced a first relapse within one year (95% CI 61.2 to 88.4%) compared to 91.3% in the placebo group (95% CI 80.6 to 100.0%; $p = 0.31$ by log-rank test). Even though the differences were not considered to be statistically significant with the methods employed, there was a trend toward a benefit from methotrexate. Hoffman *et al.* were unable to detect a difference in the cumulative prednisone dose between the groups (median cumulative prednisone dose in the methotrexate group was 5,375 mg (range 1,980 to 8,270 mg; IQR 1,560 mg) compared to 5,275 mg in the placebo group (95% CI 1,020 to 8,605 mg; IQR 1,695 mg) ($p = 0.5$). It remains uncertain whether prolonged follow-up over an additional one year with final analysis at 2 years would have demonstrated a difference between the treatment arms in favor of methotrexate. It is possible that a higher dose of methotrexate than that chosen for the trial may have led to more striking differences between the treatment groups. In any case, there is still no unequivocal evidence for the effica-

cy of methotrexate as a disease-modifying drug in the treatment of GCA.

In these clinical trials evaluating methotrexate, the drug was started early in the treatment of GCA while patients were receiving the initial higher dose glucocorticosteroid therapy (31-34). In the community, rheumatologists frequently consider methotrexate use for patients who experience multiple relapses and are unable to successfully taper off glucocorticosteroids. While this strategy has not been sufficiently addressed in clinical trials, it appears reasonable to extrapolate the equivocal results in the setting of methotrexate use early on during the disease course to the setting of refractory cases who have experienced multiple relapses.

To date neither a clearly effective glucocorticosteroid sparing therapy nor an alternative to glucocorticosteroid therapy for the treatment of GCA has been found. Methotrexate had perhaps been the most appealing of the disease-modifying drugs assessed thus far, but its benefit has not been definitely demonstrated to this point. The search for glucocorticosteroid sparing therapies is ongoing, and much hope has been evoked by recently developed and newly evolving biologic designer drugs.

Future prospects in the treatment of GCA

With the advent of a new class of therapeutic agents, the monoclonal anti-cytokine antibodies or anti-cytokine receptor antibodies, including the tumor necrosis factor (TNF) alpha antagonists infliximab and etanercept and others on the horizon, and the interleukin-1 receptor antagonist anakinra, has come consideration of the use of these agents in the treatment of GCA. TNF has been suggested to play a role in the inflammatory lesions of GCA. Immunohistochemistry for TNF of temporal artery biopsy specimens from patients with GCA revealed significantly more cells staining positive for TNF than in control tissues (36). However, tissue cytokine patterns assessed by measuring messenger RNA suggested a significant increase of interleukin-1 and interleukin-6 production, but not of TNF-alpha production

(37). A recent study using human temporal artery cultures found that specimens from patients with GCA had an increased production of interleukin-1 beta, but a decreased production of TNF alpha after stimulation with lipopolysaccharide (38). Based on the evidence from these studies elucidating the pathophysiology of GCA, monoclonal interleukin-1 receptor antagonist therapy might be a more promising approach than anti-TNF-alpha therapy in the treatment of GCA(37, 38).

Use of TNF-alpha antagonist therapy with infliximab has been reported in a case series of four patients treated for longstanding refractory GCA (39). Three out of the four patients had a good response to three consecutive intravenous infusions of infliximab (3 mg/kg) at weeks 0, 2, and 6, the current regimen used in rheumatoid arthritis (40), and one did not. The three patients achieved complete remission after the second infliximab infusion and continued to be in remission without repeated infusions and off prednisone up to 6 months after the third infliximab infusion. It is too early to conclude from this small case series that infliximab has a therapeutic effect in GCA.

As of yet, there have been no clinical trials using any of these new monoclonal cytokine antagonists in the treatment of GCA, but such trials are being planned.

It merits consideration that the high cost of the new monoclonal cytokine antagonists may not justify their use in a disease for which an inexpensive alternative in the form of glucocorticosteroid therapy is available. However, long-term prednisone therapy is associated with significant morbidity (21, 22). From a public health standpoint a more expensive, but less toxic drug therapy could result in less utilization of health care resources. A lowering of the cost of these therapies, assuming an acceptable risk/benefit profile, would certainly make them attractive as adjuncts and alternatives to standard glucocorticosteroid treatment.

References

1. BALDURSSON O, STEINSSON K, BJORNSSON J, LIE JT: Giant cell arteritis in Iceland. An epidemiologic and histopathologic analysis. *Arthritis Rheum* 1994; 37: 1007-12.

2. BOESEN P, SORENSEN SF: Giant cell arteritis, temporal arteritis, and polymyalgia rheumatica in a Danish county. A prospective investigation, 1982-1985. *Arthritis Rheum* 1987; 30: 294-9.
3. MACHADO EB, MICHELE CJ, BALLARD DJ *et al.*: Trends in incidence and clinical presentation of temporal arteritis in Olmsted County, Minnesota, 1950-1985. *Arthritis Rheum* 1988; 31: 745-9.
4. GRAN JT, MYKLEBUST G: The incidence of polymyalgia rheumatica and temporal arteritis in the county of Aust Agder, south Norway: A prospective study 1987-94. *J Rheumatol* 1997; 24: 1739-43.
5. HAUGEBOG G, PAULSEN PQ, BIE RB: Temporal arteritis in Vest Agder County in southern Norway: incidence and clinical findings. *J Rheumatol* 2000; 27: 2624-7.
6. HUNDER G, BLOCH D, MICHEL B *et al.*: The American College of Rheumatology 1990 criteria for the classification of giant cell arteritis. *Arthritis Rheum* 1990; 33: 1122-28.
7. SCHMIDT D, VAITH P, HETZEL A: Prevention of serious ophthalmic and cerebral complications in temporal arteritis? *Clin Exp Rheumatol* 2000; 18 (Suppl. 20): S61-3.
8. CASELLI RJ, HUNDER GG, WHISNANT JP: Neurologic disease in biopsy-proven giant cell (temporal) arteritis. *Neurology* 1988; 38: 352-9.
9. EVANS JM, O'FALLON WM, HUNDER GG: Increased incidence of aortic aneurysm and dissection in giant cell (temporal) arteritis. A population-based study. *Ann Intern Med* 1995; 122: 502-7.
10. KLEIN RG, HUNDER GG, STANSON AW, SHEPSSG: Large artery involvement in giant cell (temporal) arteritis. *Ann Intern Med* 1975; 83: 806-12.
11. HUNDER G: Giant cell arteritis and polymyalgia rheumatica. *Med Clin North Am* 1997; 81: 195-219.
12. LUNDBERG I, HEDFORS E: Restricted dose and duration of corticosteroid treatment in patients with polymyalgia and temporal arteritis. *J Rheumatol* 1990; 17: 1340-5.
13. KYLE V, HAZELMAN BL: Stopping steroids in polymyalgia rheumatica and giant cell arteritis. *Br Med J* 1990; 300: 344-5.
14. DELECOEUILLERIE G, JOLY P, COHEN DE LARA A, PAOLAGGI JB: Polymyalgia rheumatica and temporal arteritis: a retrospective analysis of prognostic features and different corticosteroid regimens (11 year survey of 210 patients). *Ann Rheum Dis* 1988; 47: 733-9.
15. WILKE WS, HOFFMAN GS: Treatment of corticosteroid-resistant giant cell arteritis. *Rheum Dis Clin North Am* 1995; 21: 59-71.
16. BEHN AR, PERERA T, MYLES AB: Polymyalgia rheumatica and corticosteroids: how much for how long? *Ann Rheum Dis* 1983; 42: 374-8.
17. KYLE V, HAZELMAN BL: Treatment of polymyalgia rheumatica and giant cell arteritis. I. Steroid regimens in the first two months. *Ann Rheum Dis* 1989; 48: 658-61.
18. SAILLER L, CARREIRO M, OLLIER S *et al.*: SON J, LIE JT: Giant cell arteritis in Iceland. An epidemiologic and histopathologic analysis. *Arthritis Rheum* 1994; 37: 1007-12.

- Maladie de Horton non compliquée: traitement initial par trois bolus de 500 mg de méthylprednisolone suivis de 20 mg/j d'équivalent-prednisone. Evaluation chez 15 patients. (Non-complicated Horton's disease: initial treatment with methylprednisolone 500 mg/day bolus for three days followed by 20 mg/day prednisone-equivalent. Evaluation of 15 patients). *Rev Med Interne* 2001; 22: 1032-8.
19. CHEVALET P, BARRIER JH, POTTIER P *et al.*: A randomized, multicenter, controlled trial using intravenous pulses of methylprednisolone in the initial treatment of simple forms of giant cell arteritis: A one year followup study of 164 patients. *J Rheumatol* 2000; 27: 1484-91.
 20. BRACK A, RITTNER HL, YOUNGE BR, KALTSCHMIDT C, WEYAND CM, GORONZY JJ: Glucocorticoid-mediated repression of cytokine gene transcription in human arteritis-SCID chimeras. *J Clin Invest* 1997; 99: 2842-50.
 21. NESHER G, SONNENBLICK M, FRIEDLANDER Y: Analysis of steroid related complications and mortality in temporal arteritis: A 15-year survey of 43 patients. *J Rheumatol* 1994; 1283-86.
 22. GABRIEL S, SUNKU J, SALVARANI C, O'FAL-LON W, HUNDER G: Adverse outcomes of anti-inflammatory therapy among patients with polymyalgia rheumatica. *Arthritis Rheum* 1997; 40: 1873-8.
 23. HUNDER GG, SHEPS SG, ALLEN GL, JOYCE JW: Daily and alternate-day corticosteroid regimens in treatment of giant cell arteritis: comparison in a prospective study. *Ann Intern Med* 1975; 82: 613-8.
 24. BENGTTSSON BA, MALMVALL BE: An alternate-day corticosteroid regimen in maintenance therapy of giant cell arteritis. *Acta Med Scand* 1981; 209: 347-50.
 25. DE SILVA M, HAZELMAN B: Azathioprine in giant cell arteritis/polymyalgia rheumatica: A double-blind study. *Ann Rheum Dis* 1986; 45: 136-38.
 26. HAZLEMAN B: Incidence of neoplasms in patients with rheumatoid arthritis exposed to different treatment regimens. *Am J Med* 1985; 78: 39-43.
 27. DOURY P, PATTIN S, EULRY F, THABAUT A: The use of dapsone in the treatment of giant cell arteritis and polymyalgia rheumatica. *Arthritis Rheum* 1983; 26: 689-90.
 28. NESHER G, SONNENBLICK M: Steroid-sparing medications in temporal arteritis – Report of three cases and review of 174 reported patients. *Clin Rheumatol* 1994; 13: 289-92.
 29. LIOZON F, VIDAL E, BARRIER J: Does dapsone have a role in the treatment of temporal arteritis with regard to efficacy and toxicity? *Clin Exp Rheumatol* 1993; 11: 694-5.
 30. DE VITA S, TAVONI A, JERACITANO G, GEMIGNANI G, DOLCHER MP, BOMBARDIERI S: Treatment of giant cell arteritis with cyclophosphamide pulses. *J Intern Med* 1992; 232: 373-5.
 31. JOVER J, HERNANDEZ-GARCIA C, MORADO I, VARGAS E, BANARES A, FERNANDEZ-GUTIERREZ B: Combined treatment of giant cell arteritis with methotrexate and prednisone. A randomized, double-blind, placebo-controlled trial. *Ann Intern Med* 2001; 134: 106-14.
 32. SPIERA R, MITNICK H, KUPERSMITH M *et al.*: A prospective, double-blind, randomized, placebo controlled trial of methotrexate in the treatment of giant cell arteritis (GCA). *Clin Exp Rheumatol* 2001; 19: 495-501.
 33. HOFFMAN GS, CID MC, HELLMANN DB *et al.*: multicenter, randomized, double-blind, placebo-controlled trial of adjuvant methotrexate treatment for giant cell arteritis. *Arthritis Rheum* 2002; 46: 1309-18.
 34. HERNANDEZ-GARCIA C, SORIANO C, MORADO C *et al.*: Methotrexate treatment in the management of giant cell arteritis. *Scand J Rheumatol* 1994; 23: 295-8.
 35. VAN DER VEEN MJ, DINANTHJ, VAN BOOMAFRANKFORT C, VAN ALBADA-KUIPERS GA, BIJLSMA JW: Can methotrexate be used as a steroid sparing agent in the treatment of polymyalgia rheumatica and giant cell arteritis? *Ann Rheum Dis* 1996; 55: 218-23.
 36. FIELD M, COOK A, GALLAGHER G: Immunolocalisation of tumor necrosis factor and its receptors in temporal arteritis. *Rheumatol Int* 1997; 17: 113-18.
 37. WEYAND CM, HICOK KC, HUNDER GG, GORONZYJJ: Tissue cytokine patterns in patients with polymyalgia rheumatica and giant cell arteritis. *Ann Intern Med* 1994; 121: 484-91.
 38. BLAIN H, ABDELMOUTTALEB I, BELMIN J *et al.*: Arterial wall production of cytokines in giant cell arteritis: Results of a pilot study using human temporal artery cultures. *J Gerontol A Biol Sci Med Sci* 2002; 57: M241-5.
 39. CANTINI F, NICCOLI L, SALVARANI C, PADULA A, OLIVIERI I: Treatment of longstanding active giant cell arteritis with infliximab: report of four cases. *Arthritis Rheum* 2001; 44: 2933-4.
 40. MAINI R, ST CLAIR EW, BREEDVELD F *et al.*: Infliximab (chimeric anti-tumour necrosis factor alpha monoclonal antibody) versus placebo in rheumatoid arthritis patients receiving concomitant methotrexate: A randomised phase III trial. ATTRACT Study Group. *Lancet* 1999; 354: 1932-9.